
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LOS ANGELES REGION

320 West 4th Street, Suite 200, Los Angeles, California 90013
(213) 576-6600 • Fax (213) 576-6640

https://www.waterboards.ca.gov/losangeles/

Adopted: February 8, 2018
Amended: May 12, 2022

ORDER NO. R4-2018-0022, AS AMENDED BY 
ORDER NO. R4-2018-0022-A01 

FILE NO. 06-189 
CI-9259 

 
WASTE DISCHARGE REQUIREMENTS  

ISSUED TO 
CITY OF SANTA PAULA 

(SANTA PAULA WATER RECYCLING FACILITY)

The California Regional Water Quality Control Board, Los Angeles Region (Regional 
Water Board) finds:

PURPOSE OF ORDER

1. The City of Santa Paula (City or Discharger) is the owner of the Santa Paula Water 
Recycling Facility (SPWRF), a Publicly-Owned Treatment Works (POTW), located 
at 920 Corporation Street in Santa Paula, California (Figure 1). The SPWRF, 
currently operated by Ventura Regional Sanitation District, discharges tertiary-
treated wastewater to groundwater via three percolation ponds adjacent to the 
facility.

2. The City was previously regulated under Waste Discharge Requirements (WDRs) 
contained in Order No. R4-2007-0028, adopted by this Regional Board on May 3, 
2007. The Regional Board amended Order No. R4-2007-0028 three times as 
follows:

A. Order No. R4-2010-0074, adopted by this Regional Board on May 6, 2010, 
required that effluent discharged to percolations ponds shall not exceed 2.6 
million gallons per day (MGD). 

B. Order No. R4-2007-0028-R02, adopted by this Regional Board on February 2, 
2012, incorporated pretreatment program requirements and corresponding 
monitoring requirements.

C. Order No. R4-2007-0028-R03, adopted by this Regional Board on April 6, 
2017, extended the expiration date of Order No. R4-2007-0028 from May 3, 
2010 to December 15, 2017 or upon future issuance of new or revised WDRs.

D. Order No. R4-2007-0028-R04, adopted by this Regional Board on December 
21, 2017, extended the expiration date of Order No. R4-2007-0028 from 
December 15, 2017 to March 31, 2018 or upon future issuance of new or 
revised WDRs.



City of Santa Paula  File No. 06-189
Order No. R4-2018-0022-A01

2

3. On October 1, 2015, the Regional Board directed the City to submit a Report of 
Waste Discharge (ROWD) for application of renewal of the City’s WDRs to discharge 
treated wastewater from the SPWRF to the percolation pond. On December 5, 2015, 
the City filed its ROWD for the SPWRF. 

4. To verify the information provided in the ROWD, Regional Board staff conducted 
inspections of the SPWRF on December 8, 2015 and December 28, 2016, including 
the wastewater treatment processes, percolation ponds, and groundwater 
monitoring wells. 

5. The purpose of this Order is to renew WDRs for the City’s SPWRF. This Order 
includes updates to effluent limitations, groundwater limitations, and Monitoring and 
Reporting Program (MRP) CI No. 9259 to ensure that the City’s discharge of waste 
complies with water quality objectives set forth in the Water Quality Control Plan for 
the Los Angeles Region: Basin Plan for the Coastal Watersheds of Los Angeles and 
Ventura Counties (Basin Plan) and is protective of beneficial uses.

BACKGROUND

6. Before 2010, the City’s wastewater was treated at the Santa Paula Wastewater 
Reclamation Plant (Plant), which discharged the treated wastewater to the Santa 
Clara River. That discharge was regulated by a National Pollutant Discharge 
Elimination System (NPDES) permit. Due to the age of the Plant, which was built in 
1939, the City was unable to comply with the effluent limitations for biological oxygen 
demand (BOD), total suspended solids (TSS), turbidity, bacteria, residual chlorine, 
nitrate-nitrite, sulfate, and toxicity, as set forth in its NPDES permit. More than 3,000 
violations at the Plant lead the Regional Board to engage in settlement discussions 
with the City, resulting in a Stipulated Consent Judgment and Final Order in 2007. 
The City chose to build a new treatment plant, the SPWRF, to discharge to 
groundwater through percolation ponds. The City was required to complete 
construction of the new SPWRF by September 15, 2010 and be in full compliance 
with WDRs set forth in Order No. R4-2007-0028 by December 15, 2010. 

7. Construction of the SPWRF began in July 2008 and was completed in December 
2009. The SPWRF began accepting partial flow in April 2010 and then accepted all 
flow from the City in May 2010. The Plant built in 1939 was thereafter 
decommissioned. 

8. According to the United States Census Bureau, approximately 19% of the population 
in the City have income levels below the poverty line, and approximately 25% of 
area in the City is categorized as a disadvantage community (less than 80% of the 
State's median household income) or a severely disadvantaged community (less 
than 60% of the State's median household income). The average sewer fee 
assessed for a single family was about $88, based on the City’s 2014 Water and 
Sewer Rate Study Results.



City of Santa Paula  File No. 06-189
Order No. R4-2018-0022-A01

3

9. Drinking water supplied to the City is produced from deep wells including Well 1-B, 
Well 11, Well 12, Well 13, and Well 14, which are owned and operated by the Water 
Division of the City and produce up to 10.6 MGD. Water produced at all five wells 
between 2010 and 2020 complied with all primary state and federal drinking water 
standards. Table 1 summarizes drinking water test results for total dissolved solids 
(TDS), sulfate, chloride, and boron from the City’s 2010-2020Annual Water Quality 
Reports, as compared to the groundwater quality objectives (GQOs) set forth in the 
Basin Plan.  

Table 1. Drinking Water Quality (milligrams per liter, mg/L)

Period TDS Sulfate Chloride Boron

2010 941 440 43 0.53

2011 918 428 41 0.54

2012 964 442 42 0.52

2013 693 208 47 0.52

2014 975 420 42 0.54

2015 941 405 44 0.47

2016 981 440 48 0.55

2017 924.2 393.6 47.8 0.4482

2018 924.2[1] 450.5 48 0.525

2019 1.036.7 477.7 48 0.4833

2020 1,060 446 49 0.6

GQOs 2,000 800 110 1.0
Table note: [1] Result sampled in 2017.

CURRENT FACILITY AND TREATMENT PROCESS DESCRIPTION

10. SPWRF and Vicinity  

A. The SPWRF (34o 19’ 56.3” N, 119o 04’ 57.2” W) is sited on a 50-acre parcel 
along Calpipe Road and Todd Lane in Santa Paula, California (Figure 1). The 
SPWRF is approximately 1,200 feet southeast of Highway 126, approximately 
1,000 southwest of Shell Road, and approximately 1,300 feet northwest of the 
Santa Clara River.  

B. The SPWRF is located over the Santa Clara-Santa Paula Groundwater Basin 
(DWR Basin No. 4-4) (Figure 2).

11. SPWRF Treatment 



City of Santa Paula  File No. 06-189
Order No. R4-2018-0022-A01

4

A. The SPWRF treats wastewater generated within the City and is designed for a 
flow of 4.2 MGD. Based on the discharge records between July 2010 and June 
2017, the monthly average effluent discharged from the SPWRF ranged 
between 1.36 and 2.44 MGD, with an average of 1.86 MGD. The monthly 
average effluent discharge flow rates between February 2018 and December 
2021 ranged from 1.03 to 3.4 MGD, with an average of 1.86 MGD.

B. The wastewater treatment process at the SPWRF (See Figure 3 for process 
flow schematic) consists of preliminary treatment (coarse and fine mechanical 
screening and grit removal at the Influent Lift Station), flow equalization (two 
flow equalization tanks), secondary treatment (three aeration tanks with 
nitrification and denitrification activated sludge), tertiary treatment (six 
membrane bioreactors, providing further carbonaceous oxidation, 
nitrification/denitrification and solids removal to meet the limits of the WDRs), 
and disinfection (UV). Treated and disinfected effluent is discharged to three 
percolation ponds (Figure 5). The returned activated sludge is treated at two of 
three aerobic digesters (one aerobic digester is for backup) after being 
thickened at two thickeners. The solids generated at the aerobic digesters 
receive final dewatering at the screw dewatering press. Final solids are hauled 
by Synargro to their South Kern Compost Manufacturing Facility where they 
are composted to the United States Environmental Protection Agency (USEPA) 
Class A reuse standards for agricultural reuse.                                                                                                                            

C. To address levels of chloride in the effluent, an advanced treatment system, 
consisting of reverse osmosis (RO), will be constructed at the SPWRF, which 
will be designed to reduce the chloride concentration in the effluent to 110 
milligrams per liter (mg/L) or less. The RO system will consist of nanofiltration 
and RO units to reduce effluent chloride concentrations followed by a RO brine 
concentrator (Figure 4).

D. The City owns and operates the sewer collection system, which conveys 
domestic, commercial, and industrial wastewater to the SPWRF. Two industrial 
users within the City are Aurora Casting (metal foundry) and Saticoy Lemon 
(lemon packing house). The City is required to implement a Pretreatment 
Program and to comply with requirements for operation and maintenance of 
the sewer collection system. The City has been implementing an industrial 
wastewater Pretreatment Program for the SPWRF, which has been approved 
by the USEPA and the Regional Board.

E. Percolation Ponds

i. The three percolation ponds were built on approximately 34 acres of 
agriculture land (Figure 5) and are located along Todd Lane in the Santa 
Clara-Santa Paula Groundwater Basin area.

ii. The Regional Board classified the discharge to the percolation pond as a 
discharge of treated wastewater to land that is subject to WDRs.



City of Santa Paula  File No. 06-189
Order No. R4-2018-0022-A01

5

iii. A hydrologic model completed by the City in 2008 indicated that the 
percolation pond have a maximum discharge capacity of 2.6 MGD during 
wet years. Therefore, the allowable discharge of the SPWRF was reduced 
from 8 MGD to 2.6 MGD in Order No. R4-2010-0074 (amending Order 
No. R4-2007-0028).

12. Depth to groundwater within the shallow aquifer at the site ranges from 
approximately 15 to 49 feet below ground surface. Groundwater gradients generally 
appear to parallel the ground surface, gently sloping downward to the southwest. 
During wet years, groundwater may rise to within 10 to 11 feet below ground surface 
in the area along the Santa Clara River.

13. On August 23, 2018, the Regional Water Board approved the City’s modified 
groundwater monitoring network dated May 1, 2018 to expand the groundwater 
monitoring network by including agricultural water supply wells. Subsequently, on 
April 22, 2019, the Regional Water Board approved the Groundwater Chloride 
Investigation and Well Production Workplan dated December 2018, which proposed 
installing one additional off-site groundwater monitoring well, MW-9.

The City owns and currently samples nine (9) groundwater monitoring wells, 
including MW-1, MW-2a, MW-3, MW-4, MW-5, MW-6, MW-7a, MW-8, and MW-9 
(shown on Figure 5). 

COMPLIANCE HISTORY

14. Based on data collected from July 2010 to June 2017, the City had the following 
number of exceedances recorded in the effluent and groundwater at the SPWRF, 
which are identified in Table 2.

Table 2. Number of Exceedances Recorded in Effluent and Groundwater

Pollutants Effluent Groundwater

Chloride 84 174

Di(2-ethyl)phthalate 1

Dioxin 1

Total nitrogen 1

Nitrate plus nitrite 1

Sulfate 1

Chromium 5

Aluminum 10

Nickel 1



City of Santa Paula  File No. 06-189
Order No. R4-2018-0022-A01

6

Pollutants Effluent Groundwater

Boron 1

Multiple effluent and groundwater limitations were exceeded during the period 
between the 2nd quarter of 2010 and the 3rd quarter of 2011. Beginning with the 
4th quarter of 2011, the City had met all effluent limitations except for chloride. As 
previously noted, the SPWRF was not designed to remove chloride. The monthly 
effluent chloride concentration ranged from 125 to 166 mg/L and continuously 